

# ALUNBRIG (brigatinib)

### **Pre - PA Allowance**

None

## **Prior-Approval Requirements**

Age 18 years of age or older

**Diagnosis** 

Patient must have the following:

- 1. Metastatic non-small cell lung cancer (NSCLC)
  - a. Anaplastic lymphoma kinase (ALK)-positive
  - Female patients of reproductive potential only: patient will be advised to use effective non-hormonal contraception during treatment with Alunbrig and for 4 months after the final dose
  - c. Males with female partners of reproductive potential **only**: patient will be advised to use effective contraception during treatment with Alunbrig and for 3 months after the final dose

## **Prior - Approval Limits**

### Quantity

Strength	Quantity
30 mg	540 tablets per 90 days <b>OR</b>
90 mg	180 tablets per 90 days <b>OR</b>
One Month Initiation Pack (7 tabs of	1 Initiation Pack + 90 tablets
90mg & 23 tabs of 180mg) + 180 mg	per 90 days <b>OR</b>
180 mg	90 tablets per 90 days

Maximum daily limit of any combination: 180 mg

- \* Quantity limits listed above <u>must</u> be used to achieve dose optimization
- \*\*Utilizing the highest strengths available to achieve the dosage is recommended to minimize dosing errors and improve compliance

**Duration** 12 months

## Prior - Approval Renewal Requirements

Age 18 years of age or older

Diagnosis



# ALUNBRIG (brigatinib)

#### Patient must have the following:

- 1. Metastatic non-small cell lung cancer (NSCLC)
  - a. NO disease progression or unacceptable toxicity
  - b. Female patients of reproductive potential **only**: patient will be advised to use effective non-hormonal contraception during treatment with Alunbrig and for 4 months after the final dose
  - c. Males with female partners of reproductive potential **only**: patient will be advised to use effective contraception during treatment with Alunbrig and for 3 months after the final dose

## Prior - Approval Renewal Limits

#### Quantity

Strength	Quantity
30 mg	360 tablets per 90 days <b>OR</b>
90 mg	180 tablets per 90 days <b>OR</b>
180 mg	90 tablets per 90 days

Maximum daily limit of any combination: 180 mg

**Duration** 12 months

<sup>\*</sup> Quantity limits listed above must be used to achieve dose optimization

<sup>\*\*</sup>Utilizing the highest strengths available to achieve the dosage is recommended to minimize dosing errors and improve compliance